SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 39.7 -34.3 74 57.92 31.3 8.56 | 58.08 | 100 0 P | H
7266 4453 | -29.47 74 55.42 36.2 11.26 | 58.35 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 39.92 |-34.08 74 58.14 31.3 8.56 | 58.08 | 100 0 P |V
2422MHz 7266 4496 | -29.04 74 55.85 36.2 11.26 | 58.35 | 100 0 P |V
Y
Y
4874 40.29 |-33.71 74 58.44 31.3 8.65 58.1 | 100 0 P | H
7311 44.07 |-29.93 74 54.94 36.2 11.27 | 58.34 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 39.25 |-34.75 74 57.4 31.3 8.65 58.1 | 100 0 P |V
2437MHz 7311 44.42 | -29.58 74 55.29 36.2 11.27 | 58.34 | 100 0 P |V
\Y
\Y
4904 39.28 |-34.72 74 57.33 | 31.33 8.74 | 58.12 | 100 0 P | H
7356 43.86 | -30.14 74 54.61 36.3 11.28 | 58.33 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 39.33 | -34.67 74 57.38 | 31.33 8.74 | 58.12 | 100 0 P |V
2452MHz 7356 44.24 | -29.76 74 54.99 36.3 11.28 | 58.33 | 100 0 P |V
\Y
\Y
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B38 of B48

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911104C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
81.57 35.01 -4.99 40 52.88 13.48 1.1 32.54 - - P H
119.64 39.78 -3.72 43.5 53.46 17.45 131 3251 100 0 P H
141.24 37.57 -5.93 43.5 51.1 17.44 1.43 325 - - P H
498.1 37.11 -8.89 46 43.02 23.92 2.63 32.57 - - P H
568.8 36.87 -9.13 46 40.56 25.91 2.82 32.59 - - P H
722.1 35.57 -10.43 46 37.41 27.24 3.16 32.36 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 36.21 35.43 -4.57 40 45.85 21.44 0.74 32.61 - - P \%
LF 81.03 314 -8.6 40 49.28 13.48 1.09 | 3254 - - P |V
136.11 35.84 -7.66 43.5 49.43 17.43 1.4 325 - - P \%
498.1 33.01 -12.99 46 38.92 23.92 2.63 32.57 - - P \%
746.6 37.19 -8.81 46 38.05 28.13 3.19 32.31 - - P \%
899.2 41.47 -4.53 46 40.36 29.04 3.52 31.66 100 0 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B39 of B48
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FCC RADIO TEST REPORT

Report No. : FR911104C

<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 58.87 -15.13 74 46.34 27.6 15.78 30.85 171 242 P H
2390 45.99 -8.01 54 33.46 27.6 15.78 30.85 171 242 A H
* 2412 113.17 - - 100.61 27.6 15.81 30.85 171 242 P H
* 2412 107.82 - - 95.26 27.6 15.81 | 30.85 171 242 A H
802.11ac H
VHT20 H
CHO1 2389.8 61.56 -12.44 74 49.04 27.6 15.77 30.85 278 60 P \%
2412MHz 2390 47.26 | -6.74 54 34.73 27.6 15.78 | 30.85 | 278 | 60 AV
* 2412 113.71 - - 101.15 27.6 15.81 30.85 278 60 P \%
* 2412 105.73 - - 93.17 27.6 15.81 30.85 278 60 A \%
\%
\%
2389.94 58.85 -15.15 74 46.33 27.6 15.77 30.85 155 238 P H
2389.94 43.84 -10.16 54 31.32 27.6 15.77 30.85 155 238 A H
* 2437 112.96 - - 100.36 27.6 15.84 30.84 155 238 P H
* 2437 104.33 - - 91.73 27.6 15.84 30.84 155 238 A H
802.11ac 2484.25 61.44 -12.56 74 48.88 27.47 15.91 30.82 155 238 P H
VHT20 2483.55 43.87 -10.13 54 31.31 27.47 1591 30.82 155 238 A H
CH 06 2389.8 59.36 -14.64 74 46.84 27.6 15.77 | 30.85 298 63 P \%
2437MHz 2389.94 44.09 -9.91 54 31.57 27.6 15.77 30.85 298 63 A \%
* 2437 115.78 - - 103.18 27.6 15.84 30.84 298 63 P \%
* 2437 107.37 - - 94.77 27.6 15.84 30.84 298 63 A \%
2484.74 65.29 -8.71 74 52.73 27.47 15.91 30.82 298 63 P \%
2483.5 45.1 -8.9 54 32.54 27.47 15.91 30.82 298 63 A \%
TEL : 886-3-327-3456 Page Number : B40 of B48
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* 2462 111.09 - - 98.51 27.53 15.88 30.83 255 239 P H
* 2462 101.3 - - 88.72 27.53 15.88 30.83 255 239 A H
2485.72 64.12 -9.88 74 51.56 27.47 15.91 30.82 255 239 P H
2483.52 47.38 -6.62 54 34.82 27.47 15.91 30.82 255 239 A H
802.11ac H
VHT20 H
CH11 * 2462 114.74 - - 102.16 27.53 15.88 30.83 302 59 P \%
2462MHz | * 2462 106.6 - - 94.02 | 2753 | 1588 | 30.83 | 302 | 59 AV
2484 65.61 -8.39 74 53.05 27.47 1591 30.82 302 59 P \%
2483.56 50.43 -3.57 54 37.87 27.47 15.91 30.82 302 59 A \%
\Y
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B41 of B48
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Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4824 40.25 -33.75 74 58.51 31.3 8.5 58.06 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 40.12 -33.88 74 58.38 313 8.5 58.06 100 0 P \%
2412MHz \Vj
\%
\Y
4874 39.79 -34.21 74 57.94 31.3 8.65 58.1 100 0 P H
7311 44,91 -29.09 74 55.78 36.2 11.27 58.34 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 44.06 -29.94 74 62.21 31.3 8.65 58.1 100 0 P \%
2437MHz 7311 43.68 |-30.32 74 54.55 36.2 11.27 | 58.34 | 100 0 P |V
\%
\Y
4924 41.87 -32.13 74 59.84 31.37 8.8 58.14 100 0 P H
7386 44.83 -29.17 74 55.37 36.5 11.28 58.32 100 0 P H
802.11ac H
VHT20 H
CH 11 4924 46.91 -27.09 74 64.88 31.37 8.8 58.14 100 0 P \%
2462MHz 7386 43.7 -30.3 74 54.24 36.5 11.28 | 58.32 | 100 0 P |V
\%
\%
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B42 of B48
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Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.94 55.71 -18.29 74 43.19 27.6 15.77 30.85 171 243 P H
2389.94 46.65 -7.35 54 34.13 27.6 15.77 30.85 171 243 A H
* 2422 105.45 - - 92.87 27.6 15.82 | 30.84 171 243 P H
* 2422 98.33 - - 85.75 27.6 15.82 | 30.84 171 243 A H
802.11ac 2485.86 53.15 -20.85 74 40.59 27.47 1591 30.82 171 243 P H
VHT40 2484.25 42.95 -11.05 54 30.39 27.47 15.91 30.82 171 243 A H
CHO03 2389.94 57.41 -16.59 74 44.89 27.6 15.77 30.85 279 65 P \%
2422MHz 2389.94 47.37 -6.63 54 34.85 27.6 15.77 | 30.85 | 279 | 65 AV
* 2422 107.99 - - 95.41 27.6 15.82 30.84 279 65 P \%
* 2422 99.93 - - 87.35 27.6 15.82 | 30.84 279 65 A \%
2485.3 55.68 -18.32 74 43.12 27.47 1591 | 30.82 279 65 P \%
2483.9 43.68 -10.32 54 31.12 27.47 1591 30.82 279 65 A \%
2389.24 58.02 -15.98 74 45,51 27.6 15.77 30.86 183 246 P H
2389.94 48.46 -5.54 54 35.94 27.6 15.77 | 30.85 183 246 A H
* 2437 109.64 - - 97.04 27.6 15.84 30.84 183 246 P H
* 2437 101.34 - - 88.74 27.6 15.84 30.84 183 246 A H
802.11ac 2484.04 58.68 -15.32 74 46.12 27.47 15.91 30.82 183 246 P H
VHT40 2483.83 49.21 -4.79 54 36.65 27.47 1591 30.82 183 246 A H
CH 06 2389.94 57.75 -16.25 74 45.23 27.6 15.77 30.85 281 65 P \%
2437MHz 2389.94 48.73 | -5.27 54 36.21 27.6 15.77 | 30.85 | 281 | 65 AV
* 2437 110.86 - - 98.26 27.6 15.84 30.84 281 65 P \%
* 2437 103.13 - - 90.53 27.6 15.84 30.84 281 65 A \%
2484.11 62.37 -11.63 74 49.81 27.47 1591 30.82 281 65 P \%
2483.62 51.44 -2.56 54 38.88 27.47 15.91 30.82 281 65 A \%
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23275 53.51 -20.49 74 40.95 27.77 15.68 30.89 176 246 P H
2389.94 43.46 -10.54 54 30.94 27.6 15.77 30.85 176 246 A H
* 2452 107.05 - - 94.42 27.6 15.86 30.83 176 246 P H
* 2452 98.37 - - 85.74 27.6 15.86 30.83 176 246 A H
802.11ac 2484.39 65.66 | -8.34 74 53.1 2747 | 1591 | 3082 | 176 | 246 | P | H
VHT40 2483.55 47.59 -6.41 54 35.03 27.47 15.91 30.82 176 246 A H
CH 09 2349.9 54.72 -19.28 74 42.19 27.7 15.71 30.88 269 62 P \%
2452MHz 2389.94 43.7 -10.3 54 31.18 27.6 15.77 | 30.85 | 269 | 62 AV
* 2452 108.98 - - 96.35 27.6 15.86 30.83 269 62 P \%
* 2452 100.1 - - 87.47 27.6 15.86 30.83 269 62 A \%
2488.31 64.18 -9.82 74 51.69 274 1591 30.82 269 62 P \%
2483.5 49.86 -4.14 54 37.3 27.47 15.91 30.82 269 62 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B44 of B48
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 39.09 |-34.91 74 57.31 31.3 8.56 | 58.08 | 100 0 P | H
7266 44.6 -29.4 74 55.49 36.2 11.26 | 58.35 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 39.77 |-34.23 74 57.99 31.3 8.56 | 58.08 | 100 0 P |V
2422MHz 7266 4478 | -29.22 74 55.67 36.2 11.26 | 58.35 | 100 0 P |V
Y
Y
4874 39.53 | -34.47 74 57.68 31.3 8.65 58.1 | 100 0 P | H
7311 4566 |-28.34 74 56.53 36.2 11.27 | 58.34 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 38.97 |-35.03 74 57.12 31.3 8.65 58.1 | 100 0 P |V
2437MHz 7311 4478 | -29.22 74 55.65 36.2 11.27 | 58.34 | 100 0 P |V
\Y
\Y
4904 40.69 |-33.31 74 58.74 | 31.33 8.74 | 58.12 | 100 0 P | H
7356 4487 |-29.13 74 55.62 36.3 11.28 | 58.33 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 40.18 |-33.82 74 58.23 | 31.33 8.74 | 58.12 | 100 0 P |V
2452MHz 7356 4459 | -29.41 74 55.34 36.3 11.28 | 58.33 | 100 0 P |V
\Y
\Y
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B45 of B48
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FCC RADIO TEST REPORT

Report No. : FR911104C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
60.24 33.44 -6.56 40 53.16 11.87 0.93 32.57 - - P H
85.35 36.76 -3.24 40 541 13.96 1.13 32.53 100 0 P H
120.45 38.11 -5.39 43.5 51.72 17.53 1.31 3251 - - P H
374.9 28.13 -17.87 46 37.27 21.01 231 32.55 - - P H
717.9 39.55 -6.45 46 41.6 27.04 3.15 32.36 - - P H
947.5 32.86 -13.14 46 29.55 30.68 3.63 31.25 - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 62.67 36.8 -3.2 40 56.56 11.8 0.95 32.57 100 0 P \%
LF 110.73 36.32 -7.18 43.5 50.43 17.06 1.27 3251 - - P \%
144.75 35.96 -7.54 43.5 49.43 17.48 1.44 325 - - P \%
497.4 30.66 -15.34 46 36.59 23.9 2.63 32.57 - - P \%
736.8 36.21 -9.79 46 37.31 27.94 3.17 32.33 - - P \%
899.9 35.72 -10.28 46 34.6 29.04 3.52 31.65 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B46 of B48
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B47 of B48
FAX : 886-3-328-4978
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : B48 of B48
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Appendix C. Radiated Spurious Emission Plots

Temperature : 23~26°C
Test Engineer : Watt Tseng, Karl Hou, and BigShow Wang
Relative Humidity : 50~57%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1 of C175

FAX : 886-3-328-4978
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Report No. : FR911104C

<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (0B

Date: 2019.01.25 o 0B Date: 20190125
1300 1300
1200 1200)
1109 09 i
1009 1000)
s00 90|
809 809 PERK 74
700) 70|
500 o 0| s
o PR ————
500 . e e =
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911104 Project 911104
Mode :10 Mode 10
A @Bvim) Date: 2019.01.25 o1 0Buvm) Date: 2019.01.25
1300 1300
1209 1200)
1109 1109 T
1009 i 1000)
500 00|
500 80|
700) 700
500 60| ] o
500 500 —
400 P N S S——
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 00 100 1500 1700 1900 2100 2300 700 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project 1911104 Project 911104
Mode 110 Mode. 110

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@BuVim)

Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200 S
1109 ol
1000 1000
900 904
300 80 T
700 700
500 e 60
7
il [t o
500 bt 500 it ittt
400 400
300 300
209 200
109 100
510 2320, 7340, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 110 Mode 10
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o) 1
1000 1000
900 904
500 a0
700 709
609 o~ e A 54
500 T 509 HE
400 B S e S
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 911104 Project 911104
Mode 110 Mode 10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

1 (¢Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 ol
1000 v N 1000
209 / %0q
200 / sl PERKL74
700 ! . 700
500 60 |
P R IO v Do L e e e
500 50.0}sssbmsrsns
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode B Mode 1
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 1000
900 Y\ 904
500 A a0
700 \ 709
500 / 60 W
500 504
400 = e R
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 1 Mode I

TEL : 886-3-327-3456 Page Number : C4 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

00
120
e
1000 BN
b N
800) \ PEAK_BE 74
\
600 A ;
50.0 e
g
enc i

e oy
(Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

RBWI006000KHz EW 30000004z SWT-Auto
Detector +Peak

Peak ot -sitios Left blan
Mode. 11
100.0| s
a
500 VanTN
—
g
Fenc i

e oacriy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak

Avg. ot oios Left blan

Mode 11

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.25 evel (@BuVim) Date: 2019.01.25
1300) 1300
1200) 1200
109 g

90.0| / 90.0/
w09 104 -
104 ~ 704

Iy A

w NPT Spw—————
s00) 500 A A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode B Mode 1
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)

I A 54
500 s0q] g —
409 P N SO S
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 1 Mode I

TEL : 886-3-327-3456 Page Number : C6 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.25

1300)
1200)
109

//m\
1000)
900
809 PEAK_BE 74

709 \

s00) S
500
400)

300
209
109

I
s oscrizHy
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RO T00D 000Kz VOWES0D0 000K SWT AT
Detector : Peak
Peak pojecrortlos Left blank

Mode. 11

A (@BuVim) Date: 2019.01.25

1300)
1200)
10

~~
1000 AN
s00f

N\
500
AY

s00) \/
AVG_BE_54]
AN

500
400)

300
209
109

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. roes Loiton Left blank

Mode. 1

TEL : 886-3-327-3456 Page Number : C7 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

A (6Buvim) Date: 2010.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
ool | ol
1000 T 1000
90 \ 909
09 PEAK_BE 74 80 PERKL74
700 \ 700
500 ’”W 60
e T Y N SV I S PTRRUAOY: { | VI———
509 50,0t i
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 300 150, 2100 2300 2500 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 12 Mode 12
1 (@Buvim) Date: 2010.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
mon’_v\\ 1000
900 904
500 a0
700 700
6o AV G BE 54 609 )
500 N 504 -
R e
400 == B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 300 1500 To00 2100 2300 2600 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project +911104
Mode 12 Mode 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
100 00
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
509 M SN " 60 - 4 |
508 50,0 el i st T ~
400 400
300 300
209 200
109 100
7460 2463.2465.2467.2469.2471. o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 12 Mode 12
1 (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
ool o)
1000 \\ 1000
900 904
500 a0
700 709
609 GG 54| e A 54
500 504 — —
400 =TT B e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project 911104
Mode 12 Mode 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

1 (0B

Date: 20190123 o 0B Date: 20190123
1300 1300
1200 1200)
1109 09
s
1009 1000)
s00 90|
809 809 PERK 74
700 704 L‘F
’ |
500 0|
! AIVov| [ NevrwTe——
s P! SO PRV WU SOV SR PR st
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 13 Mode 13
A @Bvim) Date: 2019.01.23 o1 0Buvm) Date: 20190123
1300 1300
1209 1200)
1109 1109 ;
1009 p—— 1000)
500 00|
500 80|
700) 700
500 60| { o
500 500 T =
400 800
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 00 100 1500 1700 1900 2100 2300 700 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project 1911104 Project 911104
Mode :13 Mode. 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

1 (¢Buvim) Date: 2019.01.23 evel (Buvim) Date: 2019.01.23
1300 1300
1200 1200
1109 ol
1000 1000
900 904
09 sl | PERKL74
700 700 !
500 60 |
rimasirbiarpiodies] So———
509 500 s A AT
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 13 Mode 3
A (@Buvim) Date: 2019.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)

7
L i s0q )
500 500] T

N
400 400
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 13 Mode 13

TEL : 886-3-327-3456 Page Number : C11 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.01.23 evel (Buvim) Date: 2019.01.23
1300 1300
1200 1200
1109 ol
1000 M\ 1000
900 904
300 80 T
700 700] J
500 ; 60 f
D T O PR e ST es vl st i
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project +911104 Project 911104
Mode 114 Mode 14
A (@Buvim) Date: 2010.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 v 709
S
609 60 i A 54
500 s0q) S 1
R o= S e———
400 B e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 114 Mode 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C12 of C175



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019.01.23

PEAK_BE 74

it .
s B T R

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

Mode. ‘14

A (@BuVim) Date: 2019.01.23

1300
1200
1109
1000

900
s00)
700

600 AVG_BE_54]
500 T

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

Mode. ‘14

TEL : 886-3-327-3456 Page Number : C13 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.23 evel (@BuVim) Date: 2019.01.23

1000 "N\\ 1000
by J
m -—; . —
500 sl SBURVETPSIE

EY Bmpme————
400 400
300 300
209 200
109 100
3102320, 240, 2560, 360, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 114 Mode 14
A (@Buvim) Date: 2019.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
500 - s0q] ——— " =
400 B s e s
309 304
200 200
109 100
07320, a0, 7560, 360 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 114 Mode 14

TEL : 886-3-327-3456 Page Number : C14 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.23

100.0| “'ﬂw\
p T,
oL

PEAK_BE 74

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left Blank

Mode. ‘14

A (@BuVim) Date: 2019.01.23

1300)
1200)
10

1000)
900

s00)
700
600 AVG_BE_54]

500 B e 1
400
300)
200)
100
430 2440, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site +03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left Blank

Mode. ‘14

TEL : 886-3-327-3456 Page Number : C15 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

A (6Buvim) Date: 2010.01.23 evel (@Buvim) Date: 2019.01.23
1300 1300
1200 1200
1109 ol
[
1000 1000
900 904
09 L PEAK_BE 74 80 PERKL74
700 ! 700 i
- L TR R ————
oo ——
500 50.0]vcre s bt
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Frequency (M)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 115 Mode 15
1 (@Buvim) Date: 2010.01.23 evel (Buvim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 e 700
|
I \\ WG BE 5] o0 I AV 54
500 500 T —
S ]
400 B e s e e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (Hz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 115 Mode 15

TEL : 886-3-327-3456 Page Number : C16 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (@BuVim)

Date: 2019.01.23

\‘\ IPEAK_BE 74|

Py
kit

4912493.2495.2497. 2500

Site +03CHIS-HY

Frequency (Miz)

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel (@BuVim)

Date: 2019.01.23

PERK 74|

.
50,0t bbb P

000 300, 1500, 1700, 1500 2100 2300 2500,

Frequency (MHz)

Site 03CHI5-HY

Condition PEAK_74 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, 3000

Detector +Peak Detector Peak
Peak Project +911104 Project 911104
Mode 115 Mode 15
1 (@Buvim) Date: 2010.01.23 evel (BuVim) Date: 2019.01.23
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 \ GG 54| e i AV 54
50 = s0q] — A =
400 B R et S B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 115 Mode 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Fundamental

Peak

A @BuVim)

Date: 2019-01.25

1200)
1100)

=

310 2520, 2540, 2360. 2580, 2400,
Frequency (MH2)
Site $03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

el (a8

Date: 20190125

PERK 74

i
500t et

\WWW,««M

000 300 1500, 4700, 1900, 2100, 2300,
Frequency (MHz)
Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak

2500.

2700. 0

Project :911104 Project 911104
Mode 116 Mode 16
s oy oo 018.01.25 - Date 20180125
1300 1300
1200 1200
09 09
.
1000 - 1004
90.0 [~ 90.0/
s 500
7o 700
ey 509 | e
s00 500 N A i s s
P Py I
300 300
209 209
100 100
S0 =D 6. E oo 3ws o e wEm w0 T a0 w30 270 o
reauency (o Heauency (Wit
site < 03cHIS 1Y site 03CHIS HY
Condition : AVG_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
 RBW-1000.000KHz VBW:LOOOKHZ SWT:Auto REW-1000.000KHz VBW:L0OOKHZ SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 1911104 Project 911104
Mode 116 Mode 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

1 (¢Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 o ol
1000 1000
900 904
09 sl | PERKL74
700 H 700] : lw
500 60 —1 o
500 [ A UUANOL AT URU AP Y S et i st
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode B Mode 16
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 [—/w 1000
900 f 904
500 a0
700 709
609 e A 54
50 s0q] = =
400 B R Eas
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 116 Mode 16

TEL : 886-3-327-3456 Page Number : C19 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 ol
1009 ™ 1000
s00 \ s0q
300 80 T
700 700] I \
500 60
1 [ITNE———
500 oot
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 17 Mode 17
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 1000
900 M 904
500 a0
700 700
500 - 60
e . I G54
soa 1 —— s0q) e
400 B R e s e et
309 304
200 200
109 100
0720, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 911104 Project 911104
Mode 17 Mode 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C20 of C175



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019.01.25

1300)
1200)
109

B I
%00

w0 e PEAK_BE 74
700, '\,N

a0l

50 J T Y
400)
300
209
109
430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

Mode. 17

A (@BuVim) Date: 2019.01.25

1300
1200
1109
1000

o —1
w00 A Y
700

60.0) \\ AVG_BE_54]
500 A e

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

Mode. 17

TEL : 886-3-327-3456 Page Number : C21 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - L

1 Vertical Fundamental

) aBovim) Date: 20190125 vl (@muvim) Date: 2019.0125
1300 1300
1200 1200
109 g
1000 [T 1000
909 a0l
a0 a00) -
709 , 700

o - B ——

500 50,0}t bt bt e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 17 Mode 17
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 1000
—
900 904
700 709
500 - s0q] — s —
400 A0 e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 17 Mode 17

TEL : 886-3-327-3456 Page Number : C22 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.25

1304
1200
oo
100
s0d
800 \1"\\_\'\ PEAK_BE 74
700
500 N‘M i

ey
504
109

300
209
109

I
s oscrizHy
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RO T00D 000Kz VOWES0D0 000K SWT AT
Detector : Peak
Peak pojecrortios Left blank

Mode. 17

A (@BuVim) Date: 2019.01.25

1300)
1200)
10

wno
|
09 \h G B4

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

Mode. 17

TEL : 886-3-327-3456 Page Number : C23 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

1 Horizontal Fundamental

) By Date: 2019.0125 ) @Bovim) oate: 20190125

wnd } wnd

1200) 1200

m | ‘

e o

1000 1000)

wd Bt \ wd

04| \\"vw L PERK BE 7 a0l pERK 74
700 700

:

00l i 00l . L

50.0/ S i i s e o | 50.0f MMWWMMW Al "

400 00

s00) s00)

200) 200)

100 100

0 AT T BT s 7500 w0 o w0 woo  wen 7 mm s 2 0
o) roguency (M)
sire £ 03CHISHY site £ 03CHISHY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 911104 Project 911104
Mode 118 Mode 118
Setting a7 Setting 7
) @ovim) Date: 20190125 ) By bate: 2019.01.25

1200) 1200)
1200 1200)
10g 10g
1000)

s o0
soo || T\ s0a)

800 s00)
700] 700)
s00f I

A 54

500] 500] ]
400 e e e
304 300
200 200f
100 100
7460 246324652467 2460 2471 a1 20 000 TI00. 1500 700 900 2100 2300 2600 2700, 3000
) Frequency (MHz)
site +03CHI5HY site +03CHISHY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition V6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto W:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector ak
AV g . Project +911104 Project 1104
Mode 118 Mode
Setting 17 Setting 17

TEL : 886-3-327-3456 Page Number : C24 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

1 Vertical Fundamental

) @Buvim) Date: 2019.01.25 ) @Buvim) Date: 2019.01.25
1300 1300
1200 1200
\
e 0]
1000 1000
509 504
809 MM [PEAK_BE 74| s00) PEAK 74
700 709 ;
by Sl by =
Ve pomaeletons PO PO |
500 S|
400 400
309 300
200 200
100 100
60 2463 4GS TAGT A BT 7500 T R O N N R E)
™ Froauency (e}
site +03CHIS-HY site $03CHIS-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 911104 Project 911104
Mode 118 Mode 118
Setting 17 Setting 17
) @wuvim) Date: 2019.01.25 ) @Buvim) Date:2019.01.25
1300 1300
1200 1200
1100 110
1000
504
500
700
s00) | A6 54
50 f
B — ]
B I s B
309 300
200 200
100 100
60 246324 TAGT A 2T 7500 T R O N N R E)
™ Froauency (e}
site $03CHIS-HY site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition V6_54 3m 9120D_15_1620 VERTICAL
+ RBW-1000.000KHz VBW:1.000KHz SWT:Auto W:1000.000KHz VBW:1000KHz SWT:Auto
Detector : Peak Detector vak
AV g . Project +911104 Project 1104
Mode 118 Mode
Setting 17 Setting 17

TEL : 886-3-327-3456 Page Number : C25 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (0B

Date: 2019.01.25 o 0B Date: 20190125
1300 1300
1200 1200)
1109 09 :
1000 _— 1000)
o \
oo / w00 | pesi 74
7 ‘
0o 3 o0l %)
" y o] | ooy
500 B aiia
400) 400
300 300
200 20|
100 00|
502320, 740 7560 7360 700 P 240 28 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 119 Mode 19
A @Bvim) Dates2019.01.25 o1 0Buvm) Date: 2019.01.25
1300 1300
1209 1200)
1109 1109
5
1009 1000)
T —
o e w
500 80|
700) - 700 {
wd L
. ——
B e B R —
300 300
200 20|
100 100|
5107520 7. 73560, 7360 7400 P 740, 28 00 100 1500 1700 1900 2100 2300 708 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg. Project 911104 Project S1104
Mode 119 Mode. 119

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019.01.25

1300)
1200)
109

1000
500
300)
700 AN
500
Wi,

500
400)

PEAK_BE 74

300
209
109

I
s oscrizHy
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RO T00D 000Kz VOWES0D0 000K WAt
Detector : Peak
Peak pojecrortlos Left blank

Mode. 119

A (@BuVim) Date: 2019.01.25

1300
1200
1109
1000

509

500

700 \
609 M\\K AVG_BE 54|
500 -

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e Left blank

Mode. 119

TEL : 886-3-327-3456 Page Number 1 C27 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.25 evel (@BuVim) Date: 2019.01.25

PERK 74|

500 L R A o

400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode BY Mode 19
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1
1000 e 1000
900 904
500 a0
700 " 709
609 e A 54
500 504 —]
400 = B e o
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 119 Mode 19

TEL : 886-3-327-3456 Page Number : C28 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2019.01.25

1300)
1200)
110

S
1000)

900

s00)

% PEAK_BE 74

700
a0 -
o kst st
ad
309
200
109
T T =
Hreauency (e
site -03cHIB HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak poer ortos Left blan
Mode 119
— bat: 20100125
1309
1209
o
P
%09
s
700 N
S
60.0 \\, AVG_BE_54|
50.0( \k" T
40.0| ]
309
200
100
. CHE
reauency (e
site -03cHIB HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
AVg . Project 911104 Left an
Mode 19

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 ol
1000 e 1000
900 904
700 700 m
a0l A,/W c0q) R
postorpebid | st
500 e 50,0 st
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 120 Mode 20
Setting 1165 Setting 165
A (@Buvim) Date: 2010.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 1000
900 R 904 |
500 a0
700 700
609 o e A 54
500 500 B I —
I —
400 B
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project 911104
Mode 120 Mode 20
Setting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Horizontal Fundamental

00
120
N DS R
b \
800) PEAK_BE 74
\
60.0) Tttt ccbri
50.0] R
g
enc i

e oy
(Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

RBWI006000KHz EW 30000004z SWT-Auto
Detector :Peak

Peak ot -sitios Left blan
Mode 120
soma 16
00
—
90| VT
600 \4\.«‘ AVG_BE 51
Tl
—
g
Fenc i

e oacriy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Avg. o oios Left blan

Mode 120
samwa 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.25 evel (@BuVim) Date: 2019.01.25
1300) 1300
1200) 1200
109 g

100.0| o 100.0|

AP ) \.me

500 60

500 500 iAo

400 400

300 300

209 200

109 100

3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 120 Mode 20
Setting 1165 Setting 165
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25

1300 1300
1200 1200

1109 o)
1000 1000

900) 90|
s00) s00)

70.0] /J/ 70.0(
w0 wd

A 54
500) 500 ]
400 P e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 120 Mode 20
Setting 1165 Setting 1165

TEL : 886-3-327-3456 Page Number : C32 of C175
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.25

1300)
1200)
109

100.0| W o
s0d
800 X PEAK_BE 74
700 A
o ]

s00)

500
400
300
209
109

430 2440, 250, 2460, 0.
Frequency (Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R e Left blank

Setting 1165

A (@BuVim) Date: 2019.01.25

1300)
1200)
10
1000) e
900 ¥ \
s00)

AN
600 = AVG_BE_54]
500 L

400)

300
209
109

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak
Avg. roes Lotion Left blank
Mode 120

i s

TEL : 886-3-327-3456 Page Number : C33 of C175
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - L

1 (¢Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 ol
1000 FwN/ 1000
900 904
209 800 PERKL74
700 700
500 M’” 60
" [ A———
50.0] 50,0 ugelprabsshaeshbbon s
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2. 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 221 Mode 21
Setting i14 Setting 14
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 1000
900 = 904
500 a0
700 709
09 — e A 54
500 s 504 — —
400 B R
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 221 Mode 21
Setting i14 Setting i14

TEL : 886-3-327-3456 Page Number : C34 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 2019.01.25

00
S —
wi| \\
700 \\

9 b
50.0) "Mt

400)

300
209
109

430 2440, 250, 2460, 0.
Frequency (Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak i Left blank

Setting i14

A (@BuVim) Date: 2019.01.25

100 _
VT T

soof | \

700
600 AVG_BE_54]

500 P

400)

300
209
109

R

e oy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. roes Loiton Left blank
Mode 221
Setting 114

TEL : 886-3-327-3456 Page Number : C350of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - L

1 (¢Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 ol
1000 o] 1000|
900 904
300 80 T
700 700] \
ol e s04) > / N
500 [ S S .
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 221 Mode 21
Setting i14 Setting 14
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 1000
A
900 904
500 a0
700 709
609 el e A 54
500 504
—
400 B s e S
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 221 Mode 21
Setting i14 Setting i14

TEL : 886-3-327-3456 Page Number : C36 of C175
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 2019.01.25

1300)
1200)
109

1000)
e o~ \AA\\
809 X PEAK_BE 74

o N

oo
00| M“’www

400
300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak i Left blank

Mode 21
Setting i14

A (@Buvim) Date: 2019.01.25
1300
1200
1109
1000

900
s00)

700/ \A
oy G BE 5

500
400)

300
209
109

R

e oy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. roes Loiton Left blank
Mode 221
Setting 114

TEL : 886-3-327-3456 Page Number : C37 of C175
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Peak

Avg.

4000 6000, 8000, 10000. 17000 14000. 16000. 1000 20000. 22000,

Frequency (MH2)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

Date: 20190130

1300]
1200)
0,
1000]
900
809 PEAK 74
700
600 AV 54]
500
400)
300
200
109

2000 6000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000. 25000

Freauency (WD)

Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector peak
Project 911104
Mode 10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2019.01.30

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHIS-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
$911104
11

evel @Buvim)

Date: 2019.01.30

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

'i
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

911104

1

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 C39 of C175



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2019.01.30

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHIS-HY

+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

$911104

12

evel @Buvim)

Date: 2019.01.30

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI5-+

HY
PEAK_74 3m 9120D_15_1620 VERTICAL

Peak
911104
2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Peak

Avg.

4000 6000, 8000, 10000. 17000 14000. 16000. 1000 20000. 22000,

Frequency (MH2)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

Date: 20190130

1300]
1200)
0,
1000]
900
809 PEAK 74
700
600 AV 54]
500
400)
300
200
109

2000 6000, 8000, 10000 12000 14000 16000, 18000 Z0000. 22000. 25000

Freauency (WD)

Site 03CHI5-HY
Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector peak
Project 911104
Mode 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2019.01.30

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHIS-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
$911104
114

evel @Buvim)

Date: 2019.01.30

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

'i
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

911104

14

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2019.01.30

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHIS-HY

+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

£911104

115

evel @Buvim)

Date: 2019.01.30

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

)

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

03CHI5-+

HY
PEAK_74 3m 9120D_15_1620 VERTICAL

Peak
911104
15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1 Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
600 AVG_54] 60.0) AVG_54)
g
40,0 1 40.0] 1
. ST T T
Site 1 03CHI5-HY Site 03CHI5-HY
Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Derecror ek
Project 911104 Project 911104
Mode 116 Mode 16

Avg.

TEL : 886-3-327-3456 Page Number : C44 of C175
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 2019.01.30 evel (4BuVIm)

Report No. : FR911104C

1300
1200
ol
1000

904

PERK 74 809

700]

VG 54 609

s00]
400 1

200)
100

'i
204 ‘
I
|

000, 14000. 16000 18000 20000 22000 25000 000 4000 6000, G000, 10000 12000. 14000. 16000. 18000, Z0000. 22000.
requency (MHz) H;

)
Site 03CHI5-+

HI5-HY HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019.01.30

PEAK 74|

VG 54

A (6Buvim) Date: 2010.01.30 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60
509 509 2
409 1 400) 1
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000
Freaquency (MHz)

site +03CHI5HY Site 03CHI5-+
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition
Detector +Peak Detector Peak
Project +911104 Project 911104
Mode 118 Mode. 18

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C46 of C175



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT40 CHO3 2422MHz

1 Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
809 AVG 54 09 Avg 54|
g - .
40,0 T 40.0] 1
. i oo T
Site 1 03CHI5-HY Site 03CHI5-HY
Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Derecror ek
Project 911104 Project 911104
Mode 119 Mode 19

Avg.

TEL : 886-3-327-3456 Page Number : C47 of C175
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR911104C

Date: 2019.01.30 evel (dBuVim)

1300)
1200)
00
1000|
909

PEAK 74 800
700

VG 54 609
509 7
00 1 i
309 i
200 i
100 I

000. 14000, 16000 13000, 20000, 22000, 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000, 1000, 20000 22000.
requency (i) "
HI5-HY Site 03CHI5-HY
+PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

Horizontal Vertical

Peak

Avg.

Date: 2019.01.30 evel @Buvim) Date: 2019.01.30

1300
1200
ol
1000

904

PEAK 74 809 PEAK 74|

700]

VG 54 609 VG 54

s00]
400 1
300]
200)
100

4000 6000, 8000, 10000, 121
Fr

000, 14000. 16000 18000 20000 22000 25000 000 4000 6000, G000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000
requency (MHz) H;

Site 03CHI5-+

HI5-HY HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT Report No. : FR911104C

SPORTON LAB.

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ac VHT40 LF

1 Horizontal Vertical

Date: 2019-02-12

514 514 ,
e i—
a3l 5 3 3
/ 1. W
et g, | 24 A oo
iy o L
Condition : QP 3m BILO6_16_47020 HORIZONTAL Condition : QP 3m BILOG_16_47020 VERTICAL
Mode 155 Mode 155

Peak

TEL : 886-3-327-3456 Page Number : C50 of C175

FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Horizontal Fundamental

) @Buvim) Date: 2019.01.26 o 0B Date: 20190126
1300 1300
1200 1200) -
1109 09
1009 1000)
s00 / 90|
700 A\ 700
500 ol 609 t
twarsctoerpeynin | Nttt
500 D
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (HHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911104 Project 911104
Mode 22 Mode. 22
Setting s21 Setting 2
A @Bvim) Date: 2019.01.25 el gBuvim) Date: 20190126
1300 1300
1209
1109
1009
500
500
700)
500
500
400)
300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 00 100 1500 1700 1900 2100 2300 700 2700 0
Frequency (HHz) Frequency ()
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg. Project 911104 Project s11104
Mode 22 Mode. 22
Setting 221 Seting 21

TEL : 886-3-327-3456 Page Number : C51 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 s ol
1000 1000
900 904
300 /\\/ 80 T
700 704 1
St - 500 bk b
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 122 Mode 22
Setting s21 Setting 21
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200 S
1109 v o)
1000 d 1000
900 / 904
500 a0
700 709
609 e ] A 54
500 504 X —
409 B S S s S R
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 122 Mode 22
Setting s21 Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ~ ol
1000 1000
900 904
300 80 T
700 700
500 - = 60
L o e e e aviam
500 bl 0.0 b b i
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode :23 Mode 23
Setting 1205 Setting 205
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 e A 54
50 s0q] i s 11X =
400 B I e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode :23 Mode 23
Setting :205 Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C53 of C175



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.26

mnn/ V\\\\

900 5

09 \ PEAK_BE 74

a0 \
e S NP

430 2440, 250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak i Left blank

Setting 1205

A (@BuVim) Date: 2019.01.26

PN

600 \ AVG_BE_54]
509 S

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Avg. roesLoiton Left blank
Mode 123

i nos

TEL : 886-3-327-3456 Page Number : C54 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

1 (¢Buvim) Date: 2010.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
1000 / 1000
900 904
300 80 T
700 700
500 60
: e (R O P O R e L ST e
500 s04)
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode :23 Mode 23
Setting 1205 Setting 205
A (@Buvim) Date: 2010.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
204 \ s0q
500 v a0
700 i 700
50 1 s0q] i R J LN =
400 B A e s
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode :23 Mode 23
Setting :205 Setting 1205

TEL : 886-3-327-3456 Page Number : C55 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical Fundamental

A (@BuVim) Date: 2019.01.26

PEAK_BE 74
Vi

w \~ ‘
MW"“’N

o

by

(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL

e
Detector : Peak
Peak S Left blank

Setting 1205

A (@BuVim) Date: 2019.01.26

o
100.0| \/\

A
-

AP NS——

AVG_BE_54]

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Avg. roesLoiton Left blank
Mode 123

i nos

TEL : 886-3-327-3456 Page Number : C56 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

A (6Buvim) Date: 2019.02.08 evel (Buvim) Date: 2019.0208
1300 1300
1200 1200
00— — ol
1000 " 1000
909 ~ 509
500 > 80
PEAK_BE 74 PERKL74
700 AN 700
500 \/'\\ 60
T ST ool Nisprpertatargormtens
500 S R 50,00 et bbb bt
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project 911104 Project 911104
Mode 2 Mode 24
Setting 1195 Setting 195
1 (@Buvim) Date: 2019.02.08 evel (BuVim) Date: 2019.02.08
1300 1300
1200 1200
1109 o)
A —
1000 1000
900 904
500 < a0
709 \/4\ 700
500 60 :
GG 54| A 54
e N o S B L
400 B I
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 911104 Project +911104
Mode 2 Mode 24
Setting 1195 Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C57 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

A (6Buvim) Date: 2019.02.08 evel (Buvim) Date: 2019.0208
1300 1300
1200 1200
o= ol
e
1000 \\ 1000
900 - 904
09 PEAK_BE 74 80 PERKL74
700 700
a0l TN o0
(s —r W
s09) KR S e NNV IR IASY T - et
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project 911104 Project 911104
Mode 2 Mode 24
Setting 1195 Setting 195
1 (@Buvim) Date: 2019.02.08 evel (BuVim) Date: 2019.02.08
1300 1300
1200 1200
100f el o)
100 ™ 1000
900 904
500 a0
700 700
609 \/ﬁ\/\’\/ GG 54| e [ A 54
500 S = o I 504
400 B e s o
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 911104 Project 911104
Mode 2 Mode 24
Setting 1195 Setting 1195

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

) @Buvim) Date: 2019.01.25 o 0B Date: 20190125
1300 1300
1200 1200)
1109 E— 09
1009 1000)
s00 90|
809 809 PERK 74
700) 70|
500 0| |
e b eptiscsethenc o] | s et
500 500 sprmrebrs
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode :25 Mode. 25
Setting 217 Setting 17
A @Bvim) Date: 2019.01.25 el (@Buvim) Date:2018.01.25
1300 1300
1209 1200)
1109 1109 4
1009 — 1000)
- [
a0 / s04|

700) 700)
s00) i 600] 1 s

500 500)

—
1 P -
300 300
209 209
100 100
S0 =D 6. E oo 3ws o e wEm w0 T a0 w30 270 o
reauency (o Heauency (Wit
site < 03cHIS 1Y site 03CHIS HY
Condition : AVG_BE_54 3m 9120D_15_1620 HORIZONTAL Condition : AV6_54 3m 9120D_15_1620 HORIZONTAL
 RBW-1000.000KHz VBW:LOOOKHZ SWT:Auto REW-1000.000KHz VBW:L0OOKHZ SWT:Auto
Detector :Peak Detector :Peak
Avg . Project 1911104 Project 911104
Mode 225 Mode 225
Setting 7 setting v

TEL : 886-3-327-3456 Page Number : C59 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

A (@BuVim)

Date: 2019.01.25

evel (dBuvim) Date: 2019.01.25
1300 1300
1200 1200
1109 o ol
1000 1000
900 904
509 # s0g) PEAK 73]
700 700
500 ! 60
st
500 e 0.0 et b b
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode :25 Mode 2
Setting 17 Setting 17
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
p——
1000 1000
900 904
500 a0
700 709
o) 600 i AV 54
sn) 504 = I—
400 S P e e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project 911104
Mode :25 Mode 2
Setting 17 Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Num
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

1 (¢Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 s 00
90 A 909
300 80 T
700 700] \
e : e 5"»"M Y e
oriabpaint
500 eotte s04)
400 1 400
300 300
209 200
109 100
3102320, 240, 2560, 2. 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 126 Mode 26
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 == 1000
900 904
500 a0
700 709
609 g e 1 A 54
500 7 509 & ——]
400 B e T S s e m——
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 126 Mode 26

TEL : 886-3-327-3456 Page Number : C61 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

Site

Condition

Detector
Project
Mode

: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

-
00 PEAK_BE 74
50.0| B Ll
.
Site
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
PN T e o OREOVA,
Peak Left blank
Mode
NS
70.0( \\
600 \\ AVG_BE 54
40.0) T
-

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
1109 (.ﬁ ol
1000 1000
900 904
300 80 T
700 700
500 60
comionpaqtel | Spsrtdtneesobie
S0.0fmta A i Ao 500 s T
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 126 Mode 26
A (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 A a0
700 709
w —/ |
500 e 5n.nM
400 400
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 126 Mode 26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C63 of C175



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

s gy et 20100125
1300
1200
I
1000
%09
0o ey SEAKCBE 7
700
600) S bt
s00) o L T RN
Py
300
200
100
T S S
Hreasency i
site {03CHISHY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW-I000.000KHz VBW3000.000KHz SWT-Auto
Detector : Peak
Project 911104
Mode 126

Left Blank

Avg.

A (@BuVim)

Date: 2019.01.25

s00) \
700 ~
600 o~ AVG_BE_54]
500 \1\\
]

400)
300
209
109

430 2440, 250, 260, 2470, 2a80. 2490, 2500

Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector Peak
Project +911104
Mode. 26

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C64 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

A (6Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
ool L L ol
1000 TN 1000
909 . 504
209 PEAK BE 74 80 PERKL74
700 700
o L ]
7 RS R———
500 | Y RO es——————
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 127 Mode 27
Setting :16 Setting 16
1 (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
| y
1000 — 1000
900 904
500 a0
700 709
~
609 = GG 54| e I A 54
500 S 509 =
S . - T——
PR R SO A
400 400
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 911104 Project 911104
Mode 27 Mode 27
Setting :16 Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (6Buvim) Date: 2019.01.25 evel (Buvim) Date: 2019.01.25
1300 1300
1200 1200
OO 00
1000 1000
900 904
209 PEAK BE 74 80 PERKL74
700 700
. J
500 ety 60| i
Moy i S
500 ot 50,0 ANt
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 127 Mode 27
Setting :16 Setting 16
1 (@Buvim) Date: 2019.01.25 evel (BuVim) Date: 2019.01.25
1300 1300
1200 1200
1109 o)
1000 T 1000
900 904
500 a0
700 \ 709
609 S~ VG BE 54| 609 A 54
500 504
T i — —]
400 B e e s S
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 911104 Project 911104
Mode 27 Mode 27
Setting :16 Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Fundamental

) @Buvim) Date: 2019.01.26 o 0B Date: 20190126
1300 1300
1200 1200)
P
1109 09
1009 1000)
s00 90|
809 809 PERK 74
700 704 Lx
500 0|
] S DPUN BUPS Bo v A e e 7
500 500 e
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911104 Project 911104
Mode :28 Mode. 28
Setting :165 Setting 165
A @Bvim) Date: 2019.01.25 o1 0Buvm) Date: 20190126
1300 1300
1209 1200)
1109 1109 T
1009 e 1000)
500 00|
500 80|
700) 700 |
500 60| 1 o
500 500 S ——
400) 80 e
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 00 100 1500 1700 1900 2100 2300 700 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project 1911104 Project 911104
Mode :28 Mode. :28
Setting :165 Seting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700
5
500 60
e e
509 50.0] R e
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode :28 Mode 28
Setting 1165 Setting 165
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 " 1000
900 904
500 a0
700 709
o) 600 i AV 54
50 5n.nMJ ]
400 400
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project 911104
Mode 128 Mode 28
Setting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 o ol
1000 \ 1000|
900 904
300 80 T
700 700
500 60 o ey
e ot
50,0 hent e A At DO O O PUUPUN A P P
400 400
300 300
209 200
109 100
3102320, 240, 2560, 2360, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project +911104 Project 911104
Mode ) Mode 29
A (@Buvim) Date: 2010.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 =S 1000
90.0) \ 00|
500 a0
700 a 709
609 e A 54
500 . 500 pELY =|
_ T [N—F
409 400
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 129 Mode 29

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Horizontal

Fundamental

00

by

08

o .

209 PEAK_BE 74
Iy .

Fokcprng
o
st
site oacHIsHY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RBWI00300004z VOWH3000000KHz SWT:Auto
Detector : Peak
Peak poer ortos Left blan

Mode 129

1000

\

700 \\

60.0 =g AVG_BE 54|
50.0 \‘\v‘&

e
o
st
ste oacHISHY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Pt iottioa Left blan

Mode 129

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - L

2 Vertical Fundamental

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80 T
700 700 )
500 - 60 ",
50 harnet 500 Ao Lt b dhnarnases)
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode ) Mode 29
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)

1000) e 1000

900) 90|
s00) s00)
700

o /_/
500

——
400
309
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 129 Mode 29

TEL : 886-3-327-3456 Page Number : C71 of C175
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

2 Vertical Fundamental

A (@BuVim) Date: 2019.01.26

1300)
1200)
R

1000) \

o N

809 PEAK_BE 74
709

s00) e
e SN S
500 (RESRN——

400)

300
209
109

(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
T o
Peak Detector :Peak Lef an
e t
129

Mode.

A (@BuVim) Date: 2019.01.26

1300)
1200)
10

"""

900
s00)
700

a0 \ AVG_BE 54|
500 +

e

e —
400)

300

209

109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

Mode. 29

TEL : 886-3-327-3456 Page Number : C72 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Horizontal

Fundamental

N oats 201001 26 p—— oo 20100126
1300 1300
1209 1209
o o
e
1009 100
%09 s0q
200 e PEAK_BE 74 809 PEAK 74
700 - 704
Yo
P | w0d —
g S~
50| e | Y, T DS e
a0 and
309 309
209 209
109 10q
o A 2465 46T 2463 AT 4TS 4TS AT 20T 0T89S 207 2490 4912003 05257, 3500 oo T T, T Teoo,Zin oo, 00 7030
eavency s Fedmency ()
site {03CHISHY site o3cHIsHy
Condition AK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBWA3000.000KHz SWT:Auto
Detector Detector Peak
Peak project Project 91104
\ode Mode 30
Setting Setting 155
— oats 20100126 — vt 2010.01.26
1300 1300
1200 1200
o o
10 e
g g
w00 w0
709 ~ 709
00 T~ AV BE 54 09 A6 54
N
s04) S 500 1 — T -
P T — YR -
200 200
209 204
109 10q
o AR 2465 46T 2463 AT 24T 2475 AT 20T AT 2485 405207 2490 4512903 05257, 3500 oo e, e, Tioe oo, Zidn Beo, 00 7003
reencs i) Freaiency iz
Site :03CHI5-HY 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AVG_54 3m 9120D_15_1620 HORIZONTAL
 RBWA1000.000KHz VBW:L.000KHz SWT-Auto RBW-1000000KH? VBW:1000KHz SWT:Auto
Detector :Peak Detector Peak
Avg . Project 911104 Project 911104
Mode 30 Mode 30
Setting 15 sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Vertical

Fundamental

Peak

A (@Buvim) Date: 2019.01.26
1300

1200

L

'PEAK BE 74|

s04) i R A P

460 2463.2465. 2467 2469.2471 2473 2475, 2477 2479, 2431.2463.2485.2457.2459.24¢
Frequency (Miz)
site $03CHIB-HY
Condition +PEAK_BE_74 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

191.2493.2495.2497. 2500

vel (dBuVim)

Date: 2019.01.26

1300
1200
ol
1000
90
80

PERK 74

700
600
gt st

400
300
200)
100

SRV

000 300, 1500 1700, 1800 2100 2300,
Frequency (WHz)
site 03CHIB-HY
Condition PEAK_74 3m 9120>_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector Peak

500,

Project ot1104 Project o104
Mode 130 Mode 30
Setting 155 Setting 155
— Date: 20180126 ol dBavim) bate: 20100126
1309 1500
1200 1200
wod| o
100. n’\/ﬁ 100.0/
%09 %0
800 \ 800
700 o 700
00 _ ~ AV BE_54 60| VG 54|
50| T~ 50,0 L
40.0| Rae 40.Q e T
300 300
200 204
109 109
50 2465205 46T 2465 471 24752475 47T 4TS A 4852455 245 4TS 24912493 4S54T, 2500 D NN N~ T D
reencs i) Treaiency (e
site <03cHI5 HY site 03cHIS HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AVG_54 3m 9120D_15_1620 VERTICAL
 RBWA1000.000KHz VBW:L.000KHz SWT:Auto RBW-1000000KH? VBW:1000KHZ SWT:Auto
Detector :Peak Detector Peak
Av g. Project +911104 Project 911104
Mode 130 Mode 30
Sefting {155 sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Horizontal

Fundamental

) @Buvim) Date: 20190126 o 0B Date: 20190126
1300 1300
1200 1200)
1109 09 4
1009 B ——— 1000)
s00 \ 90|
809 \ 809 | PERK 74
700) ¢J \ 704 i
oal
500 s 0| 3
orvndo e
ot PO OO OSSO S ot NSV SV NV oo -
400) 400
300 300
200 20|
100 00|
502320, 740 7560 7360 700 P 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 131 Mode. 31
Setting :135 Setting 135
A @Bvim) Date: 2018.01.26 o1 0Buvm) Date: 20190126
1300 1300
1209 1200)
1109 1109
1009 1000) .
500 R = 00|
500 L 80|
700) 700
500 e s04] 1 =
(- . R B B
400 40
300 300
200 20|
100 100|
5107520 7. 73560, 7360 7400 P 740, 28 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector Peak
Avg . Project 1911104 Project o11104
Mode 131 Mode. 131
Setting 135 Seting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.26

1300)
1200)
109

P Eee—
900
809 PEAK_BE 74
709

600 \WMM—«.MM

500
400)

300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

Mode. 31
Setting 1135

A (@BuVim) Date: 2019.01.26
1300)
1200)
10
1000)

90.0 \
s00)

700
600 AVG_BE_54]

500 = e — T
400)

300
209
109

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak
Avg. roes Loiion Left blank
Mode 231

i s

TEL : 886-3-327-3456 Page Number : C76 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Vertical

Fundamental

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol 1
1000 1000 i
900 904 i
09 sl I PERKL74
700 70 iky
,
500 60
oy Mertaimtnehitrodpsefsitod|
500 50.0] bbb A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project :911104 Project 911104
Mode 131 Mode £
Setting 135 Setting 135
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 ey 1000 "
900 904 i
500 a0 i
700 \ 709 i
500 oef 600 i W
500 504 \
B e e T
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 131 Mode 31
Setting 1135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

00
120
1000] ~
b
800) PEAK_BE 74
70 AP
s00) e 5
s09) Btaac Y ———
g
enc i
e oy
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBWI006000KHz W 3000000z SWT-Auto
Detector :Peak
Peak ot -sitios Left blan
Mode 231
somg 135
oo
\
\
700/ \
600 AVG_BE 54|
50.0 —
40.0| =
g
Fenc i
e oacriy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o otios Left blan
Mode 231
smwg 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
1009 s 100.0]
900 904 |
700 700] /
500 1 60 |
f A -
500 50.0fgasssmmdiob b o et
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode :32 Mode 32
Setting :16 Setting 16
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 1000
s09 [ — s
500 ] a0
700 va 700
]
609 / e A 54
500 P 504
400 B e e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 132 Mode 32
Setting :16 Setting 116

TEL : 886-3-327-3456 Page Number : C79 of C175
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Horizontal

Fundamental

00
120
1000 NS e
b
209 : PEAK_BE 74
.
——
500 ata O
50.0) ot
g
enc i
e oy
(Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RBWI006000KHz EW 30000004z SWT-Auto
Detector :Peak
Peak ot -sitios Left blan
Mode 132
Setting 216
o
90.0 v
\
70.0 \\A‘
609 ] AVG_BE 54
[
g
Fenc i
e oacriy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o oios Left blan
Mode 132
Setting 216

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - L

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
o e
1000 1000 |
900 904 |
700 o 700 \
509 et 60 |
mstrdnsial | L]
500 50.0] e IRt A A
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode :32 Mode 32
Setting :16 Setting 16
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 709
609 e A 54
500 1 — e = -
400 400
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 132 Mode 32
Setting :16 Setting 116

TEL : 886-3-327-3456 Page Number : C81 of C175
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - R

2 Vertical Fundamental

A (@BuVim) Date: 2019.01.26

1300
1200
1109
1000 \
- \
700

60.0| MM"\M
50
400

Mttt

300
209
109

430 2440, 250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R e Left blank

Setting :16

A (@BuVim) Date: 2019.01.26

1300)
1200)
10

oy
o T

500 AN
109 N
oo B =~ o BE 54

500 —

S
400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector : Peak
Avg. e oos Left blank
Setting 16
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1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
1000 1000
300 80 T
700 / 700
500 g ons 60
¥ Lok Ao
509 500wt S T
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 133 Mode 33
Setting 13 Setting 13
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 1000
900 —~— 904
500 a0
700) f 700)
500 e 504 T ]
400 — B R e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 133 Mode 33
Setting 13 Setting 13

TEL : 886-3-327-3456 Page Number : C83 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - R

2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.26

1300
1200
1100
1000 sy

- e
900/ \
0 / PEAK_BE 74
709
500 R
50
400

300
209
109

430 2440, 250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R e Left blank

Setting 13

A (@BuVim) Date: 2019.01.26

o Y i i R

s00)

7001/

600 AVG_BE_54]
500

T
400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector : Peak
Avg. e oos Left blank
Setting 113

TEL : 886-3-327-3456 Page Number : C84 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
1000 ~ i 1000
00 ' 00|
09 80 PERKL74
m w N«..AA«.J e
it
600/ o 60.0|
5 \
[—
s00 -t [ UL RTUR R e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 133 Mode 33
Setting 13 Setting 13
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 ] 1000
900 904
500 a0
700 / 700
609 e o0 A 54
s0q) P - s0q] e ——
09 e =
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 133 Mode 33
Setting 13 Setting 13

TEL : 886-3-327-3456 Page Number : C85 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - R

2 Vertical Fundamental

A (@BuVim) Date: 2019.01.26

00
120
e A A -

900

/
8001 PEAK_BE_74
700

500 oot
B

500 e

400

300
209
109

430 2440, 250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R e Left blank

Setting 13

A (@BuVim) Date: 2019.01.26

1300)
1200)
10
1000)

e =
- / — \
s00)

7

700/ ¢

500 =
I

400
309
200
109

R

e oy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. roes Loiton Left blank
Mode 133
Setting 13

TEL : 886-3-327-3456 Page Number : C86 of C175
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak
Avg.

Date: 20190130 el (080 Date: 20190130
1300]
1200)
0,
1000]
900
PEAK 74 809 PEAK 74
700
AVG 54 600 AV 54]
500 -
400)
300
200
109
4000 6000 5000, 10000, 17000, 14000 16000, 18000, 20000 22000 250 000 4000, 6000, 5000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000
Frequency (MHz) Freauency (WD)
Site 03CHI5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector peak
Project 911104
Mode 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C87 of C175

Report No. : FR911104C




ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2019.01.30

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHIS-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
£911104
23

evel @Buvim)

Date: 2019.01.30

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

'i
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

911104

23

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C88 of C175



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2019.01.30 evel (Buvim) Date: 2019.01.30

1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
209 PEAK 74 800 PERK 74
700 700
609 VG 54 609 VG 54
509 2 509 3
409 400)
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000 4000, 600D, G000, 10000, 12000. 14000. 16000. 18000. 20000 22000. 26000

Freaquency (MHz) "

site +03CHI5HY Site 03CHI5-HY
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak
Project +911104 Project 911104
Mode 24 Mode. 24
Setting 1195 Setting 195

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C89 of C175



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20190130 el (080 Date: 20190130
1300]
1200)
0,
1000]
900
PEAK 74 809 PEAK 74
700
AVG 54 600 AV 54]
500
400) 1
300
200
109
4000 6000 5000, 10000, 17000, 14000 16000, 18000, 20000 22000 250 000 4000, 6000, 5000, 10000, 17000, 14000 15000, 1000, 20000 22000 25000
Frequency (MHz) Freauency (WD)
Site 03CHI5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector peak
Project 911104
Mode 25

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C90 of C175

Report No. : FR911104C




ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2019.01.30

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHIS-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
£911104
26

evel @Buvim)

Date: 2019.01.30

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

|
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 13000 20000, 22000.
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

911104

2

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C91 of C175



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak
Avg.

A (@Buvim)

Date: 2019.01.30

PEAK 73]

AVG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 12000 14000 16000, 1000, 20000, 22000 25000

£ 03CHIB-HY

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

vel (dBuVim) Date: 2019.01.30

1300
1200
ol
1000
90
80

PERK 74

700
600

VG 54

504
409
300
200
100

i
|
|
\

000

site
Condition
Detector
Project
Mode

W00, 6000, 5000, 10000, 12000, 14000 16000, 16000, 20000. 22000 250
Frequency (MHz)
03CHIB-HY
PEAK_74 3m 9120>_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C92 of C175



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20190130

809 PERK 74

600 AVG 54

000 4000. 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501
Frequency (MH2)

Site $03CHI5-HY.
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector +Peak

Project +911104

Mode. 28

Date: 20190130

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C93 of C175



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 2019.01.30 evel (4BuVIm)

Report No. : FR911104C

1300
1200
ol
1000

904

PERK 74 809

700]

VG 54 609

s00]
400

200)
100

'i
204 ‘
I
|

000, 14000. 16000 18000 20000 22000 25000 000 4000 6000, G000, 10000 12000. 14000. 16000. 18000, Z0000. 22000.
requency (MHz) H;

)
Site 03CHI5-+

HI5-HY HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 29

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C94 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019.01.30

PEAK 74|

VG 54

A (6Buvim) Date: 2010.01.30 evel (Buvim)
1309 1300)
1200 1200)
1100 00
1009 1000|
909 909
509 T 80
700 700
509 H 60
509 509 2
409 4 400) 1
309 309
200 200
109 100

000 4000 GO0O. 8000, 10000, 12000. 14000. 16000. 16000, 20000. 22000 25000 000
Freaquency (MHz)

site +03CHI5HY Site 03CHI5-+
Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL Condition
Detector +Peak Detector Peak
Project :911104 Project 911104
Mode 130 Mode. 30

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C95 of C175



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 20190130

809 PERK 74

600 AVG 54

000 4000. 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501
Frequency (MH2)

Site $03CHI5-HY.
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL
Detector +Peak

Project +911104

Mode. 131

Date: 20190130

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

site
Condition
Detector
Project
Mode

4000, 6000, 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000 25000

03CHI5-HY

PEAK_74 3m 9120D_15_1620 VERTICAL

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C96 of C175



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Report No. : FR911104C

Date: 2019.01.30 evel (dBuVim)

1300)
1200)
00
1000|
909

PEAK 74 800
700

VG 54 609
509 7
00 1 i
309 i
200 i
100 I

000. 14000, 16000 13000, 20000, 22000, 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000, 1000, 20000 22000.
requency (i) "
HI5-HY Site 03CHI5-HY
+PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 32

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C97 of C175



FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

Horizontal Vertical

Peak

Avg.

Date: 2019.01.30 evel @Buvim) Date: 2019.01.30

1300
1200
ol
1000

904

PEAK 74 809 PEAK 74|

700]

VG 54 609 VG 54

504
400
300
200
100

4000 6000, 8000, 10000, 121
Fr

000, 14000. 16000 18000 20000 22000 25000 000 4000 6000, G000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000
requency (MHz) H;

Site 03CHI5-+

HI5-HY HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 33

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C98 of C175

Report No. : FR911104C




SPORTON LAB.

FCC RADIO TEST REPORT

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ac VHT40 LF

Horizontal Vertical

QP/
Peak

A (@Buvim) Date: 20190212 el (4B

Date: 20190212

[ v— oy —
4 4 5 = 2 2 5
A bt VAR A ve—— s

574 .

0. 200 w0 400 500, . 7o0. 8o %00 1000 0 00 200, 300, 400 500 600 700 800 %00, 10
Frequency (MHz) Frequency (MHz)
£ 03CHI5-HY Site 03CHI5-HY
* QP 3m BILOG_16_47020 HORIZONTAL Condition QP 3m BILOG_16_47020 VERTICAL
+Peak Detector Peak

:911104 Project 911104
Mode 6

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C99 of C175
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ssamonas. FCC RADIO TEST REPORT

Report No.

: FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Fundamental

1 (0B

o 0B Date: 20190128
1300 1300
1200 1200)
1109 09
1009 1000)
s00 90|
809 809 PERK 74
700) 70|
500 P 0| i
A T e s
500 e P S SO vo—
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 000 100 1500 1700 1900 2100 2300 7700 0
Frequency (HHz) Frequency (Hn)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 140 Mode 40
A @Bvim) el gBuvim) Date: 2019.01.28
1300 1300
1209 1200)
1109 1109
1009 1000)
500 00|
500 80|
700) 700
500 60| il o
500 500 i —]
400 00—
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 00 100 100 1700 1800 7100 2300, 7700 0
Frequency (HHz) Frequency (WHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +911104 Project 911104
Mode 140 Mode. 140

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C100 of C175



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Vertical Fundamental

1 (¢Buvim) Date: 2019.01.28 evel (Buvim) Date: 2019.01.28
1300 1300
1200 1200 S
1109 ol
1000 1000
900 904
300 80 T
700 700 !
500 s 60 +
peptial | Wttt
500 . L e
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 140 Mode 40
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1100 ~ 00 |
1000 1000
900 904
500 a0
700 709
609 e A 54
7 Y
500 504
RN M | & ————
109 00| e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 140 Mode 40

TEL : 886-3-327-3456 Page Number : C101 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.28 evel (@BuVim) Date: 2019.01.28

\ 809 PERK 74|

H M / o J
s b | Wbttt

L
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 241 Mode a
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000
900 904
A
o \ o
609 e A 54
500 500 N
400 B S S E R
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 241 Mode a1

TEL : 886-3-327-3456 Page Number 1 C102 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.28

Moo

w0l N

N
\
o \KN\J\JW
bl B S T A

PEAK_BE 74

st ieionni

I
s oscrizHy
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RO T00D 000Kz VOWES0D0 000K WAt
Detector : Peak
Peak pojecrortlos Left blank

Mode. :41

A (@BuVim) Date: 2019.01.28

700 \
600 AVG_BE_54]
500 A

—

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

Mode. 41

TEL : 886-3-327-3456 Page Number : C103 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC

RADIO TEST REPORT

Re

port No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Vertical

Fundamental

A (@BuVim) Date: 2019.01.28

evel (dBuvim) Date: 2019.01.28
1300 1300
1200 1200
1109 ol
1000 \ 1000
900 904
300 80 T
700 700 T
500 60 {
e MJ Myt pokcbinapinincin]
500 00| g
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 241 Mode a
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000
900 / 904
500 ¥ a0
700 I 700
- //
t
| N
400 T 400] e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 241 Mode a1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.01.28

1300)
1200)

o
100 \
%09

800 PEAK_BE 74
00 —

00 \

wa R e . el

400)

300
209
109
430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

Mode. :41

A (@BuVim) Date: 2019.01.28

1300)
1200)
10

o~
wos| 7
4
s00)
s00) \\
700 \
7
v F\
oo o BE 54
s00) N
~7 1

400) R T

300

209

109

430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

Mode. 41

TEL : 886-3-327-3456 Page Number 1 C105 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Fundamental

A (6Buvim) Date: 2019.02.08 evel (Buvim) Date: 2019.02.08

1300 1300

1200 1200

00— ol

1000 1000

900 904

209 PEAK BE 74 80 PERKL74

700 \ 700

- aaNmup S -

ot y

500 50,0t At

400 400

300 300

209 200

109 100

1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 142 Mode a2
1 (@Buvim) Date: 2019.02.08 evel (BuVim) Date: 2019.02.08

1300 1300
1200 1200

600 AVG_BE_54] 609 VG 54
500 o s00]

P —— [ R U R R e =
400 400/—-
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 142 Mode 42

TEL : 886-3-327-3456 Page Number : C106 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Vertical Fundamental

A (6Buvim) Date: 2010.02.08 evel (Buvim) Date: 2019.0208
1300 1300
1200 1200
tHo0f— ol
100.0| \ 100.0|
N
900 904
09 PEAK_BE 74 80 PERKL74
700 700
a0l c0q) )
PP ————
hbasbierepubrinarhind B
500 e 500 alrimh it A
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 142 Mode a2
1 (@Buvim) Date: 2010.02.08 evel (BuVim) Date: 2019.02.08
1300 1300
1200 1200
L — o)
1000 = 1004
900 N 904
500 a0
700 700
609 / GG 54| e A 54
500 504
T B PR —
400 B s e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 142 Mode 42

TEL : 886-3-327-3456 Page Number 1 C107 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal Fundamental

90.0) J 900| ‘
809 809 { PEAK 74

09 704 7
;
w09 wg
) Pam———
oy

PANPORIPRAS SNSRI i
50,0t

400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 143 Mode. 43
Setting 217 Setting 17
A @Bvim) Date: 2019.01.25 el (@Buvim) Date: 20190126
1300 1300
1209 1200)
1109 1109 1
1000 A 1000
. /
500 -/ 80|
700) / 700
~
509 I L/ 60| - o
500 500
ISR o
400) 0
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +911104 Project 911104
Mode 143 Mode. 143
Setting 17 Seting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

A (@BuVim) Date: 2019.01.26

evel (dBuvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol H
/o
1000 1000
900 904
300 80 T
700 /’/” 700 T L
500 P 60
A el S
500 500
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project :911104 Project 911104
Mode 143 Mode a3
Setting 17 Setting 17
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o) .
1000 ey 1000
900 904
500 a0
700 709
609 e A 54
500 504
~ =
400 B R S e
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 143 Mode 43
Setting 17 Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Horizontal

Fundamental

1 (¢Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 V\,/\ 110,
1000 \ 1000
900 904
o
w0 o w0q beRkTE
700 # 700) JJ \
aoo o
P SV RPHIPRVIPIU PN TR R D AP ST ovn wpmn’ S T e e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 144 Mode a4
Setting 175 Setting 175
A (@Buvim) Date: 2010.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
100 M 1004
900 { 904
500 a0
700 700
500 T 500 PARS
B e e P e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 144 Mode a4
Setting 175 Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.26

00PN oy

809 PEAK_BE 74
709
s00) =

430 2440, 250, 2460,

3 0. 2480, 90, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R Left blank

Setting 175

A (@BuVim) Date: 2019.01.26

so0a[> TN
\

80.0) \'\

700 e

600 AVG_BE_54]
500

— ]
400)

300
209
109

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector :Peak
Avg. roesLoiion Left blank
Mode 144

i 7

TEL : 886-3-327-3456 Page Number : C111 of C175
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.01.26 evel (@BuVim) Date: 2019.01.26

/\M"
100 100
90.0| /j,’ 90.0|

s00) 800) ek T
709 700]
s00) s00)

RSV pm——

it o
500 00t bbbty il
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 144 Mode a4
Setting 175 Setting 175
A (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 \ 1000
Y
900 | 904
500 A\ a0
700 700
609 e I A 54
50 1 s0q] 1
400 B e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 144 Mode a4
Setting 175 Setting 175

TEL : 886-3-327-3456 Page Number : C112 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.01.26

Y
100.0| i
- \
w00 .

.
9 m"-—w

PEAK_BE 74

430 2440, 250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak R Left Blank

Setting 175

A (@BuVim) Date: 2019.01.26

1000
s00)
700 N

600 AVG_BE_54]
500 1

400)
300
209
109
430 2440, 250, 260, 2470, 2a80. 2490, 2500
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

A Detector : Peak L f B | k
vg. ket oot eft Blan

TEL : 886-3-327-3456 Page Number : C113 of C175
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Fundamental

A (6Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26

1300 1300

1200 1200

OO i, ol

500 80

PEAK_BE 74 PERKL74

700 WMN\«.M 700

u n —J

s00) e X VARSI s00) s rtes

400 400

300 300

209 200

109 100

1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (Hz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 145 Mode 5
Setting 1155 Setting 155
1 (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26

1300 1300
1200 1200
1109 o)
1000/ TN 1000

900) 90|
s00) s00)
700 700)

500 NN 604

N GG 54| AV 54
500 T e 509 —
400 = B
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 245 Mode 5
Setting 1155 Setting 1155

TEL : 886-3-327-3456 Page Number : C114 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Vertical

Fundamental

A (6Buvim) Date: 2019.01.26 evel (Buvim) Date: 2019.01.26
1300 1300
1200 1200
1109 ol
I g
1000 e 1000
900 904
209 \/M"w\ PEAK BE 74 80 PERKL74
700 A 700 i
5
o i SN AV TN PP S o BT it sl
509 00| bt e i i
400 400
300 300
209 200
109 100
1460 2463.2465.2467 24602471 o1 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 145 Mode 5
Setting 1155 Setting 155
1 (@Buvim) Date: 2019.01.26 evel (BuVim) Date: 2019.01.26
1300 1300
1200 1200
1109 o)
1000 1000
N
900 904
500 a0
700 709
609 \w\ VG BE 54| 609 A 54
50 T s0q] — —
400 T B e
309 304
200 200
109 100
1460 246324652467 2460 2471 o1 4512493 24952497, 3500 000 00 500 700 o0 200 2300 200, 2700, 3000
Freaquency (Miz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 245 Mode 5
Setting 1155 Setting 1155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

1 (0B

Date: 2019.01.28 o 0B Date: 20190128
1300 1300
1200 1200)
P
1109 n] 09
1009 1000)
s00 90|
809 809 PERK 74
700) b 70| i
500 0|
/ p——
500 500, kA
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (HHz) Frequency (Hn)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 146 Mode. 46
Setting 1155 Setting 155
A @Bvim) Date: 2019.01.28 o1 0Buvm) Date: 2019.01.28
1300 1300
1209 1200)
1109 — 1109 T
1009 = 1000)
o |
500 80|
700) 700
|
500 60| | o
500 500 //ﬁﬁ_)
400 00 =
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 00 100 1500 1700 1900 2100 2300 700 2700 0
Frequency (HHz) Frequency (WHa)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 91200_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project +911104 Project 911104
Mode 146 Mode. 146
Setting :155 Seting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C116 of C175



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1 (¢Buvim) Date: 2019.01.28 evel (Buvim) Date: 2019.01.28
1300 1300
1200 1200
1109 ol
1000 1000
900 904
700 700] 1
500 60 i
L R —|
500 L e A
400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 146 Mode 46
Setting 1155 Setting 155
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000
500 / 80
700 700
609 e A 54
500 1 504 |
400 00 T
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 146 Mode 46
Setting 1155 Setting 1155

TEL : 886-3-327-3456 Page Number : C117 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

1 (¢Buvim) Date: 2019.01.28 evel (Buvim) Date: 2019.01.28
1300 1300
1200 1200
1109 o ol
104 W 0
900 904
300 80 T
700 700
s : -/
gt posifiid o]
500 500 syt b A AL
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 147 Mode a7
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)

500 =t 60 W
509 [ s0q] K
R SO ——
400 B T B R
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :911104 Project :911104
Mode 147 Mode a7

TEL : 886-3-327-3456 Page Number : C118 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.28

Mo,

1000 Ay
s00)
800) PEAK_BE 74

709 o

sug R

T
sttt

I
s oscrizHy
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RO T00D 000Kz VOWES0D0 000K WAt
Detector : Peak
Peak pojecrortios Left blank

Mode. 47

A (@BuVim) Date: 2019.01.28

1300)
1200)
10

100 oA
509

a0 —

o S

oy L G BE 5

509 S —

400)

300

209
109

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. roesLoiton Left blank

Mode. 47

TEL : 886-3-327-3456 Page Number : C119 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.01.28 evel (@BuVim) Date: 2019.01.28

T
1000 \ 1004)
909) b 904
300 800

PERK 74|
709 700]
s00) s00)
- o]

509 L e i
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 147 Mode a7
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000
s0d A %
|
700 709
509 ‘ s0q) T
400 B S A R
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :911104 Project :911104
Mode 147 Mode a7

TEL : 886-3-327-3456 Page Number 1 C120 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

1+2

Vertical

Fundamental

Peak

-
o
I

P
w00
00 PEAK_BE 74
a0 M ¢
o e SN
09

swoncy iy
Sie 03cHIHY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBWEI000.000KHz VBWS3000000KHz SWTAuto

Detector : Peak
broject-ottioa
Mode 47

Left blank

Avg.

A (dBuVim) Date: 2019.01.28
1309

1209

1100

1000]_—m e

909

809

700 S

609 AVG_BE 54|
500 1

409 .

309

200

100

430 2440, 250, 2260, 270 280, 290, 20
Frequency (MHz)
site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector +Peak

Project :911104

Mode 47

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Horizontal

Fundamental

1 g

) bats 20100128 p—— oo 20100128
1300 1204
1204 1204
00| o
100 100
s0d s0d
0.0 |PEAK_BE_74| 0 PEAK 74
00| ”‘M . 700
60.0| e 60.0|
ot Attt D B O Wrrmnstapampsnin
50| frocictun 50.0) e ——
400 10
304 304
204 204
10d 10d
50 24632485 2467 2458 2471 2473 24752477 2479 2481 2485, 2405 2487, 24052491 2493 24952457, 2500 oo s oo o010 aio0 a0 a0 20030
Heduencs i) Fedmency ()
site +03CHI5HY site 03CHI5HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
 RBWI000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW-3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak project o11104 Project o104
Mode 148 Mode 48
Sefting (155 Seting 155
— oats 20100128 — e 2010.01.28
1304 1204
1200 1200
1ol 1o
100.0—~"" T T 100.0/
s0d s0d
w00 s0d
700 \‘\ 700
soq) ] VG BE 54 609 A6 54
500 Nl 50 -
400 T 8000 e T
300 304
204 204
10d 10
50 24652485 2467 2465 2471 2473 2475 2477 2479, ARV 2485 2405 2487, 2405.2491 2493 24952457, 2500 oo s a0 o0 Tev0 w0 a0 a0 70030
reencs i) Freaiency iz
site <03cHI5 HY site 03CHI5HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AVG_54 3m 9120D_15_1620 HORIZONTAL
 RBWA1000.000KHz VBW:L.000KHz SWT-Auto RBW-1000000KH? VBW:1000KHz SWT:Auto
Detector :Peak Detector Peak
Av g. Project J911104 Project 911104
Mode 148 Mode 48
Setting 155 sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

1+2

Vertical

Fundamental

1 g

) bats 20100128 p—— oo 20100128
1300 1300
1209 1209
o o
%09 s0q
0 e GEag 209 peakc
7 M 704
P e w0d
S
50| S s S| 000, it s ket i
a0 and
309 309
209 209
109 10q
o A 2465 46T 2463 AT 4TS 4TS AT 20T 0T84 207 2490 4912003 0527, 3500 oo T T, T Teoo,Zin oo, 00 7030
Heduencs i) Fedmency ()
site {03CHISHY site o3cHIsHy
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
{REWHI000.000KHz VBW:3000.000KHz SWT:Auto REWAI000.000KHz VBWA3000.000KH? SWT:Auto
Detector :Peak Detector Peak
Peak project o11104 Project o104
Mode 148 Mode 48
Setting i155 Setting 155
— oats 20100128 — e 2010.01.28
1300 1300
1200 1200
o o
10 e
=
a0 W\,/\ 904
w00 w0
<
700| T 700/
60| \\ AVG_BE_b4 0.9 AVG_54]
saa) ~ s0q) ;
40.0| = 00| e
200 200
209 204
109 10q
6 AR 2465 46T 2463 24T 24T 2475 2HTT 20T 20T 2465 405207 2490 4512903 05257, 3500 oo e, e, Tioe oo, Zidn Beo, 00 7003
reencs i) Freaiency iz
site {03CHISHY site o3CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AVG_54 3m 9120D_15_1620 VERTICAL
 RBWA1000.000KHz VBW:L.000KHz SWT:Auto RBW-1000000KH? VBW:1000KHZ SWT:Auto
Detector :Peak Detector Peak
Avg . Project J911104 Project 911104
Mode 148 Mode 48
Setting 155 sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

1+2

Horizontal

Fundamental

1 (0B

Date: 20190128

1200)
1100)

1009 Ty
g
209
09
w09

el (a8 Date: 20190128

PERK 74

i

e N

s00)
400) 400
300 300
200 20|
100 00|
502320, 740 7560 7360 700 P 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +911104 Project 911104
Mode 149 Mode. 49
Setting :125 Setting 125
A @Bvim) Date: 2019.01.28 el (@Buvim) Date: 2019.01.28
1300 1300
1209 1200)
1109 1109
4
1009 1000)
VA
500 - 00|
800) L 800)
o T ] A 5n‘u \ A5 54|
T - N swm———
400) R e B
300 300
200 20|
100 100|
5107520 7. 73560, 7360 7400 P 740, 28 0 00 500 1700 1900 2100 7300 2560 2700 0
Frequency (HHz) Frequency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Derector +Peak Detector +Peak
Avg . Project +911104 Project 911104
Mode 149 Mode. 149
Setting i125 Seting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C124 of C175



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 2019.01.28

1309
1200)
1100
t00g] s
909

op—_
a0g R e—
Pasa,

PEAK_BE 74

300
209
109

430 2440, 250, 2460,

3 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak i Left blank

Setting 125

A (@BuVim) Date: 2019.01.28

1309
1209
o
1009
e

509 \
w00 \
700 S
oy \p\M v B 54
500 D S T

400)

300
209
109

R
e oy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak
Avg. roesLotion Left blank
Mode 149

i s

TEL : 886-3-327-3456 Page Number 1 C125 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

1 (¢Buvim) Date: 2010.01.28 evel (@Buvim) Date: 2019.01.28
1300 1300
1200 1200
1109 ol .
1000) ”Mm,ow—\ 1000
= i ‘
t
700 700
m A N s
500 00|l ettt | ettty
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 149 Mode 49
Setting 125 Setting 125
A (@Buvim) Date: 2010.01.28 evel (@BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000 1
900 P T /w"\ 904
500 a0 i
700 700 I
o0 w0y I G54
3 T
500 504 — =
400 e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 2100 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 149 Mode 49
Setting 125 Setting 125

TEL : 886-3-327-3456 Page Number 1 C126 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.01.28

1300
1200
1109
100.0]pggramsinny

900

809 PEAK_BE 74
709

509 \m,,m,,.mkm

1
500 A b o]

400
300
209
109

430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak i Left blank

Mode 49
Setting 1125
1 (dBuVim) Date: 2019.01-28

1300
1200
100
1000
9004~
30.0)
700
600 AVG_BE 54|
500 S~ 1 —
400
300
200
100

430 2440, 2450, 2460. 2470, 2450, 2490, 2500

Frequency (MHz)

Site :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector : Peak
Avg. e s Left blank

TEL : 886-3-327-3456 Page Number 1 C127 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

s00)
500

e
900)
s00)
700

400)
300
209
109
3102320, 2340, 2360, 2380, 2200, 2420, 2440, 2450
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Project +911104
Mode 150
Setting :15

1 (¢Buvim) Date: 2019.01.28 evel (Buvim) Date: 2019.01.28
1300 1300
1200 1200
1109 ol
N J
1000 1000 I
00 904 ‘ ‘\
300 80 T
700 70 Fi
500 60 t
500 Sn.nwwwwwwwww
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 150 Mode 50
Setting :15 Setting 15
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 A 1000
904

AV 54
9 B e ——
P I PN GO SR SO S
309
200
100

000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000

Freauency (MHz)
Site $03CHI5-HY
Condition AV6_54 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3 000KHz SWT:Auto

Detector peak
Project $911104
Mode 50
Setting :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2019.01.28

et L
1000 ot
509
09 M PEAK_BE_74

Avg.

1300)
1200)
10

1000
R
900
s00)
700
600 - — AVG_BE_54]

500 =<
~ ]
400
309
200
109
430 2440 2050, 2460, 270, 2080, 250, 20
Froquency (Hie)
site +03CHI5HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak
Project +911104
Mode 150
Setting :15

600) ek 1 -
V-
g
s
e oy
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
RBWI006000KHz EW 30000004z SWT-Auto
Detector :Peak
Peak ot -sitios Left blan
Mode 50
Setting 15

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

1+2

Vertical

Fundamental

A (@BuVim)

Date: 2019.01.28 evel (@Buvim) Date: 2019.01.28
1300 1300
1200 1200
1109 ol
1000 .y /,m 1000| l
900 904
09 sl [ PERKL74
700 700] [}
500 60
500 s00) NWWMWWWJ ot
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 150 Mode 50
Setting :15 Setting 15
A (@Buvim) Date: 2019.01.28 evel (@BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000
s (] a0
500 a0
700 700
500 P 504 I
400 B e e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 150 Mode 50
Setting :15 Setting 115

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

1+2

Vertical

Fundamental

o0
120
1009 M‘VM‘W\\
an
A}
509 \W PERCEE T
a0 Ml P b
A
.
s
e 035y
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
ROWH000000KH2 VW 000 000KHz SWT Auto
Detector +Peak
Peak ot -sitios Left blan
Mode 50
Setting 15
o
00| S~V \'\/NV‘
w N
o i
S
b
s
e 0y
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o otios Left blan
Mode 250
Setting :15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No.

1 (¢Buvim) Date: 2019.01.28 evel (@Buvim) Date: 2019.01.28
1300 1300
1200 1200
1109 ol
1000 - 1000
900 904
300 80 T
700 700
600 A 60
P . I
500 500 e
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 151 Mode 51
Setting 125 Setting 125
A (@Buvim) Date: 2010.01.28 evel (@BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000
00| (v/\ 909 |
500 a0
700 700
500 60 :
A 54
s00 SV s00 i
400 R B m e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Froquency (MHz) Froquency (MHa)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 151 Mode 51
Setting 125 Setting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

1+2

Horizontal Fundamental

Peak

A (@BuVim) Date: 2019.01.28

1000 ALl Nty

wol |
209 PEAK_BE 74
w0 home,

s e N

300
209
109
430 2440, 250, 2460, 0. 2480, 2490, 250
Frequency (Hz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

e Left blank

Avg.

Mode. 51
Setting 125

A (@BuVim) Date: 2019.01.28
1300)
1200)
10
1000) =

o i

L A o
500 s T~

R

e oy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
roes Loiton Left blank
Mode 251
i s

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - L

1+2 Vertical Fundamental

1 (¢Buvim) Date: 2019.01.28 evel (Buvim) Date: 2019.01.28
1300 1300
1200 1200
1109 ol
1000 W 1000
300 80 T
700 / 700
500 L 60
Lbmisicmrnspimen
500 00 RS I
400 400
300 300
209 200
109 100
3102320, 240, 2560, 230, 2400, 220, 2440, 2450 000 00 500 700 1900 2100 2300 200, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 151 Mode 51
Setting 125 Setting 125
A (@Buvim) Date: 2019.01.28 evel (BuVim) Date: 2019.01.28
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 a0
700 700
609 e A 54
500 504 ok
SN B—— =
400 e
309 304
200 200
109 100
07320, a0, 7560, 760 200, 2z, 2440, 2450 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition + AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition AV6_54 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project +911104 Project :911104
Mode 151 Mode 51
Setting 125 Setting 125

TEL : 886-3-327-3456 Page Number : C134 of C175
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

1+2

Vertical

Fundamental

1o
1o
1009 Ww“wmw
g W \
200l 7 N PERK BE 74
700} ‘\
s00) T
s0.0) R ST
o
ey

sie oacHIs Y
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL

RBWAT000 000K 2 VOWE3000 000Kz SWTAuto
Detector +Peak

Peak ot -sitios Left blan
Mode 151
Somg 125
no
- W "
900 /W\ I~ R \
800 —f -
70.0( /)
6o X WEBESE
o
oy

sie oacHIs Y
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak

Avg. Pt 1ottio Left blan

Mode 151
G 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20190131

PERK 74

AVG 54

000

site
Condition
Detector
Project
Mode

4000 6000. 8000. 10000. 17000 14000. 16000. 18000. 20000. 22000. 2501

$03CHI5-HY.

Frequency (MH2)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
+911104

40

Date: 20190131

1300
1200
o
1000
90
50

PERK 74

700
60|

VG 54

504
40
304
200
100

000

site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 17000 14000. 16000. 18000. 20000. 22000 25000
Frequency (MHz)
03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20190131

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

+03CHIS-HY

0
Frequency (

00, 14000 16000, 18000, 20000. 22000 25000
y (z)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

+Peak
£911104
141

evel @Buvim) Date: 2019.01.31

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200

100

|
|
|
[

000

Site
Condition
Detector
Project
Mode

4000, 6000, 8000, 10000. 12000 14000 16000. 1000, 20000. 22000 25000
H;

03CHI5-HY
PEAK_74 3m 9120D_15_1620 VERTICAL
Peak

911104

41

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2019.01.31

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Setting

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHIS-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

evel @Buvim)

Date: 2019.01.31

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

000

Site
Condition
Detector
Project
Mode.
Setting

40006000,

03CHI5-+

HY
PEAK_74 3m 9120D_15_1620 VERTICAL

Peak
911104
42
195

000, 10000, 12000, 14000 16000. 18000. 20000. 22000 25000
H;

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Vertical

wog
e
s00) PEAK 74 09 PEAK 74|
00 VG 54| 09 AVG 54
ad
400 1 400 1
g
Site :03CHI5-HY Site 03CHI5-HY
Condition < PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Derecror ek Serecror +ben
o Toitos o iomton
Mode 143 Mode 43

Avg.

TEL : 886-3-327-3456 Page Number 1 C139 of C175
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2019.01.31 evel @Buvim) Date: 2019.01.31
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PEAK 74|
709 700]
609 VG 54 609 VG 54
500 - s00] 2
1

400) 400 1 i
300 300] i
209 200) i
109 100 I

000 4000, 6000. 8000. 10000. 12000 14000. 16000. 18000, 20000 22000 25000 000 4000 6000, G000, 10000, 12000. 14000. 16000 15000 20000, 22000. 25000

Frequency (MHz) H;

Site +03CHIS-HY Site 03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector Peak
Project $911104 Project 911104
Mode. 44 Mode 44

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@BuVim) Date: 2019.01.31

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode

4000 6000, 8000, 10000, 121

000, 14000. 16000 18000 20000 22000 25000
Froquency (MHz)

Hz)
+03CHIS-HY

+PEAK_74 3m 9120D_15_1620 HORIZONTAL
+Peak

$911104

145

evel @Buvim)

Date: 2019.01.31

1300
1200
ol
1000
904
80

PEAK 74|

700]
s00)

VG 54

504
400
300
200
100

1

)

000 4000 6000, G000, 10000 12000. 14000. 16000 15000 20000, 22000. 25000
H;

Site
Condition
Detector
Project
Mode

03CHI5-+

HY
PEAK_74 3m 9120D_15_1620 VERTICAL

Peak
911104
45

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1+2 Horizontal Vertical

wog
e
s00) PEAK 74 09 PEAK 74|
00 VG 54| 09 AVG 54
ad
400 1 400 1
g
Site :03CHI5-HY Site 03CHI5-HY
Condition < PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Derecror ek Serecror +ben
o Toitos o iomton
Mode 146 Mode 46

Avg.

TEL : 886-3-327-3456 Page Number 1 C142 of C175
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

Report No. : FR911104C

Date: 2019.01.31 evel (dBuVim)

1300)
1200)
00
1000|
909

PEAK 74 800
700

VG 54 609
509 2
400) 1 i
309 i
200 i
100 I

000. 14000, 16000 13000, 20000, 22000, 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000, 1000, 20000 22000.
requency (i) "
HI5-HY Site 03CHI5-HY
+PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 47

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20190131

PERK 74

VG 54

4000 6000, 8000, 10000, 121
Fr

0
requency (MHz)

HI5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

00, 14000, 16000, 1000 20000, 22000,
y ()

25000

Date: 2019.01.31

PEAK 74|

VG 54

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
H;

HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11ac VHT40 CHO3 2422MHz

1+2 Horizontal Vertical

s0d
wog
o
800 PEAK 74| 200 PEAK 74
600 AVG_54] 60.0) AVG_54)
g s .
40,0 1 40.0] 1
. i oo T
Site 1 03CHI5-HY Site 03CHI5-HY
Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
Peak Derecror ek
Project 911104 Project 911104
Mode 149 Mode 49

Avg.

TEL : 886-3-327-3456 Page Number 1 C145 of C175
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FCC RADIO TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

Report No. : FR911104C

Date: 2019.01.31 evel (dBuVim)

1300)
1200)
00
1000|
909

PEAK 74 800
700

VG 54 609
509 7
00 1 i
309 i
200 i
100 I

000. 14000, 16000 13000, 20000, 22000, 25000 000 4000, 6000, G000, 10000, 12000. 14000. 16000, 1000, 20000 22000.
requency (i) "
HI5-HY Site 03CHI5-HY
+PEAK_74 3m 91200_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Detector Peak
Project 911104
Mode. 50

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911104C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 20190131

PERK 74

VG 54

4000 6000, 8000, 10000, 121
Fr

0
requency (MHz)

HI5-HY
+PEAK_74 3m 9120D_15_1620 HORIZONTAL

00, 14000, 16000, 1000 20000, 22000,
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25000

Date: 2019.01.31

PEAK 74|

VG 54

4000, 6000, 8000, 10000. 12000 14000 16000. 18000. 20000 22000 25000
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HIS-HY
PEAK_74 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911104C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ac VHT40 LF

1+2

Horizontal

Vertical

QP/
Peak

Date: 20190212

| I e L

300 400,

500 oo 700. 800 %00 1000
Frequency (MHz)
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7

[T

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911104C

<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

) @Buvim) Date: 20190209 o 0B Date: 20190209
1300 1300
1200 1200)
1109 e 09
1009 1000)
s00 90|
a0 a0 i PERK 74
500 0|
4 MWWW«NW&W S —————
500 S0
400) 400
300 300
200 20|
100 00|
510 2520 7500 7360 7300 7400 215 000 100 1500 1700 1900 2100 2300 7500 2700 0
Frequency (WHz) Freauency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 134 Mode 34
A @Bvim) Date: 20190208 o gBovm) Date: 20190209
1300 1300
1209 1200)
1109 1109 4
1009 — 1000)
500 00|
500 80|
700) 700
500 60| 1 o
500 1 500 N
400) 40
300 300
200 20|
100 100|
510 7520 7300, 7360, 7. 7400, 2415 00 100 1500 1700 1900 2100 2300 700 2700 0
Frquency (WHy) Freauency (WHz)
site $03CHIS-HY site 03CHIB-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL Condition + AV6_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHzZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector +Peak
Avg. Project 911104 Project o104
Mode 134 Mode. 134

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR911104C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2019.02.09 evel (@BuVim) Date: 20190209
1300) 1300

1200) 1200 T

109 g

1000) 1000

900) 900

80| 80| i

PERK 74|

- . \
o A

"
50,0} A s A

400 400
300 300
209 200
109 100
510 2320, 740, 2360, 760, 2400 s 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911104 Project 911104
Mode 134 Mode 34
A (@Buvim) Date: 2019.02.00 evel (BuVim) Date: 2019.02.09
1300 1300
1200 1200
1109 o)
1000 ] 1000
900 904
500 a0
700 709
609 e ] A 54
sn) 504 B
S P
400 B s
309 304
200 200
109 100
510 2520, 7540, 7360, 760, 2000, 215 000 00 500 700 o0 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHI5HY Site $03CHI5-HY
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